Installation Instructions - PBR Cable

8

Item Part #

Description

1701354
1700398
1700682
1700408

1700436
1106763

Plastic U-Clamp

Self-Drilling Screw - 1/4” x 3/4"
Box Hook - 5/16” Holes

Hex Nut - 1/4”

Cap Screw - 1/4" x 1"

Lock Washer - 1/4”

Cable Assembly w/Hook - 7'
Hex Nut - 3/8"

Lock Washer - 3/8"

Ratchet - 2

Self-Tapping Screw - 3/8" x 1"
Web Assembly w/Hook

Rope - 32'

1700407
1700434
10 1100457
11 1700400
12 1106754
13 1100469

STEP 1:

1
2
3
4
5 1700381
6
7
8
9

Position ratchet 8" to 12" from front cap at convenient
operating height. Locate second ratchet 8" to 12" from
back cap at same height. Equally space remaining
ratchets.

FRONT CAP BACK CAP

e ]

-JS”- EQUAL _>‘<_ EQUAL 8" - |1

12" SPACE SPACE 12”

g 1 i}

RATCHET

PO BOX 713 = 2309 SHUR-LOK STREET
YANKTON, SOUTH DAKOTA 57078-0713
PH. 1-800-474-8756 = FAX 605-665-0501

PIN 1106764 Rev. B

ceNYine

@EMIUM BeLT & RATCR

STEP 2: Mark and drill 5/16” holes, fasten with 3/8” x 1" self-

tapping screws, washers and nuts.

NUT

LOCK
WASHER

RATCHET

3/8” x 1” SELF-
TAPPING SCREW

eNYing SHUR-CO.® HELP LINE
CALL: 1-866-748-7435
www.shurco.com



Installation Instructions - PBR Cable

STEP 3: Tarp Slots: Cut1"x 3" slots on bottom edge of 5" pocket
on roll tube side of tarp, directly above ratchets. Round

corners on all slots with scissors.

* ROUND CORNERS
51,
POCKET
T
* Lﬁ 31! 4»‘

STEP 4:  Web/Cable Assemblies: Thread web/cable assemblies
through slots, around roll tube and through D-ring. Lethang.

WEB/CABLE

ROLL TUBE ASSEMBLY

STEP 5:

U-Clamps: Position tarp flush with front end of roll tube.
Square up tarp along roll tube to match length of tarp on
fixed tube. Mark U-clamp locations 6” from each side of
web/cable assemblies. Install U-clamps with 1/4" x 3/4”
self-drilling screws.

MARK U-CLAMP
LOCATION

U-CLAMP

6”

14" x 3/4”
SELF-DRILL-
ING SCREW

WEB/CABLE
ASSEMBLY

PO BOX 713 = 2309 SHUR-LOK STREET
YANKTON, SOUTH DAKOTA 57078-0713
PH. 1-800-474-8756 = FAX 605-665-0501

PIN 1106764 Rev. B

Ratchet Web/Hook Assemblies: Hook web/hook as-
sembly on to web/cable assembly. Insert free end of
web through ratchet. Rotate ratchet handle to tighten.

STEP 6:

WEB/CABLE
ASSEMBLY

WEB/HOOK
ASSEMBLY

RATCHET

STEP 7: Rope: Melthole in tarp at center of box. Tie loop in end
of roll return rope. Thread loop through hole and insert

loose end of rope through loop.

ROPE RETURN

STEP 8: BoxHooks: Locate box hooks where they will not interfere

with ratchet operation. Mark and drill 3/16” holes and fasten
with 1/4" cap screws, washers and nuts .

uTt

1/4" x 17

CAP SCREW ?\ °
\ \I

A CAUTION
Close tarp and secure ratchets before travel.

SHUR-CO.® HELP LINE
CALL: 1-866-748-7435
www.shurco.com

éNU"\IQ



